



REPORT

Technical Report: (6509) 166-0083

Page 1 of 3
June 22, 2009



Bureau Veritas
Consumer Products Services, Inc.
350 Myles Standish Blvd.,
Taunton, MA 02780 USA
508-844-2700 Fax 508-844-2869
website: cps.bureauveritas.com

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.cps.bureauveritas.com> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



DILLARD'S INC TEST REPORT

TO: DILLARD'S
DILLARD CORP. OFFICE
1600 CANTRELL ROAD
LITTLE ROCK, AR72201
USA.

ATTN: AMANDA MILLER (DILLARD'S)
C.C.: ANDREA MARINO (MAD ENGINE)

LAB NO.: (6509) 166-0083
DATE IN: June 15, 2009
MODIFIED DATE IN: Not Applicable
DATE OUT: June 22, 2009
DEPARTMENT: BOYS
NO. OF WORKING DAYS: 5
PAGE: 2 OF 3

OVERALL RATING

GOOD _____ **X**
MARGINAL _____
FAIL _____

CHILD SAFETY SUPPLEMENT: N/A

Vendor:	Mad Engine, Inc.	Agent:	N/A
P.O. No.:	HR4040-157	Factory/Manufacturer:	Pacific Sports Haiti (S.A.) Pacific (Peace Textiles)
Sample Description:	Guitar City	Style No.:	F94KW922B
Color:	Charcoal	Country of Origin:	Haiti
Claimed Fabric Weight:	154.5 GSM	Claimed Fabric Count:	N/L
Yarn Size:	N/A	Size Range:	N/L, Submitted Size: 14/16

Sample Status:	Pre Production/ Developmental
Product Category:	Knit Garment
Test Requested:	Lead In Surface Coating Test Only
Previous Report No.:	Not Listed

Submitted Fiber Content:	100% Cotton
Actual Fiber Content:	Not Requested
Suggested Fiber Content:	Not Applicable
Submitted Care Instruction(s):	Test Request Form: Machine Wash Cold, With Like Colors, Only Non-Chlorine Bleach, When Needed, Tumble Dry Low, Do Not Iron If Decorated Sewn on Tag: Machine Wash Cold, With Like Colors, Only Non-Chlorine Bleach, When Needed, Tumble Dry Low, Do Not Iron
Suggested Care Instruction(s):	N/A



**BUREAU
VERITAS**

TEST PROPERTY	PASS	FAIL	DATA	
DETERMINATION OF TOTAL LEAD CONTENT IN THE SURFACE COATING***	X			

*** This third party report was issued to certify the tested product complied with this rule, ban standard, or regulation

Barbara-Jean Daniels

Client Specialist
Barbara-Jean Daniels

For any administrative questions please contact Mary Jane Leopardi,
mary-jane.leopardi@us.bureauveritas.com
1-508-844-2780

For any **Analytical** questions please contact:
John Gerringer
508-844-2979
john.gerringer@us.bureauveritas.com

<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
----------------------	---------------------	---------------------

DETERMINATION OF TOTAL LEAD CONTENT IN THE SURFACE COATING
(16 CFR 1303, AAOC 974.02, CPSD-AN-00001-MTHD)

(PPM)	Black Rubber Print: <50 ppm Black Print: <50 ppm Lt. Blue Print: <50 ppm Gray Print: <50 ppm Blue W/Glitter Print: <50 ppm*	MAX 90 PPM (0.06%)
-------	---	-----------------------

*Colors Cannot Be Separated